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PARTS LIST
ISO 234
SERIES MHGR 50 & MHGR 100

When Ordering Parts
BE SURE TO SPECIFY COMPLETE MODEL NUMBER and SERIAL NUMBER OF REEL

USE PART NUMBER!

Item # Description Part No. Qty
03  Cam Lock Drag Brake Kit (s€€ 1ISO-254 fOr Parts).........cccecuiiiiriiiiiieeii e e 9947.0130 1
05A 18" Long HGR Grounding Strap (SST Cable w/ Eyelet Ends) w/ Bolt (includes ltem 25E) ........... 9951.0090 1
05B  Grounding Cable Assembly (Specify Cable Type/Size/Length & Clamp)........ccccecireiiiininieciienne Specify Model 1
05C 3/16" 7 x 19 SST Cable - 6" Long w/ Ends (for inside Drum)..........cccoooieiiianiieiiie e 9951.0048 1
12 16-5/8" HGR Disc w/ EH-936 and Bronze Bearing (for MHGR-100)..........cccoiiiiininiiiiiiecene 9951.0043 2
12 14-1/4" HGR Disc w/ EH-936 and Bronze Bearing (for MHGR-50) (not shown)............cccccvevenen. 9951.0042 2
13 Drum, 13-1/4" SST w/ Mounting Hardware for MHGR-100 (includes ltems 25A & 27A) ............... 9905.8162 1
13 Drum, 10-3/4" SST w/ Mounting Hardware for MHGR-50 (includes ltems 25A & 27A) (not shown).................. 9905.8142 1
20 HGR Frame (E-COated).........ooiiuiiiiieiiiie ettt ettt e et e e ste e e neeeneeenneenee s 9906.0741 1
25A  1/4"-20 x 1-3/4" Steel Carriage Bolt (for MHGR-=100).........ccceiiiiiiinieienieieiee e 9904.0011 6
25A  1/4"-20 x 1-5/8" Steel Carriage Bolt (for MHGR-50) (N0t ShOWN)........cocviiiiiiiiiiiciece 9904.0010 6
25B  3/8"-16 x 2" Hex Head Cap Screw (for GUIAE ArM).......ccoooiiiiiiinic et 9904.1206 1
25C  5/16"-18 x 3/4" Thread Cutting Hex Head Bolt (for Ratchet Pawl Housing) ..........cccccocviiiiicnnene. 9958.0055 4
25D  1/4"-20 x 3" Round Head Screw (for Cam Lock Drag Brake) ...........ccocceiiieiiiiiiiiieneee e 9958.0036 1
25E  1/4"-20 x 1/2" Hex Head SpinloCK Cap SCrEW.........cciiuiiiiiiiiie et 9904.1058 2
25F  1/4"-20 x 1-1/2" Hex Head Bolt (for HUD ASSEMDIY).....cccuiiiiiiiiiieeree e 9904.1004 1
25G  1/4"-20 x 3/4" Hex Head Cap Screw (for Hub ASSEMDIY) .......oooiiiieiiei e 9904.1001 1
27A  1/4"-20 Large Flange SPIiNlOCK NUL........cocuiiiiiiee e 9904.6002 13
27B  5/8"-18 HexX HEad NUL ..ot snesne e 9958.0018 1
28A  Stainless Steel Hub Spacer (1-5/8" O.D. x 1" I.D. X 20 GA ThiCK) .....ccevirieiiieieie e 9954.0037 As Req'd.
28B 578" LOCK WASKET ...ttt bbbttt bbbttt ettt neane s 9954.0031 1
28C /A" FIat WASIET ...ttt bbbt bbbt b ans 9954.0005 2
28D  1/4" Lock Washer, INternal TOO ...........uuveiiiieiieeeeeeee e e e e e e e e e eeanees 9954.0094 2
30 1" External Retaining Ring (for MHGR HUD) ... 9951.0021 1
32 MHGR Hub Assembly, per P28A-01230 w/ SST Collector Plate and Washers...........ccccccceeieenee. 9951.0049 1
55A  OVal KNOD HANAIE ...t bbbt e e 9914.0565 1
55B  5/16" Shoulder Bolt, Washer & Nut (for Oval Knob)..........cccviiiiiiiiiiesieseeeee e 9914.0531 1
56  GR-5 (HGR) SCOOP.....cutitiitiitiitieiieit ettt sttt ettt b ettt bbbttt nnennenne e 9951.0012 1
64A  Ratchet Pawl Housing, INNEr (N=-SErIES).......ccuiiiiiiiiieiiie ettt 9922.0027 1
70A  GR-4A GUIde Arm POSIHIONET ......ouiiiiiitiei et 9951.0009 1
A0S T 1 A €T 1o (=YY o SO SOURPS 9951.0010 1
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